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Applicant’s name.................... ;| SolaX Power Network Technology (Zhejiang) Co., Ltd.

HIHE v A IB TN TR A X ALK 288 S

Address ..o :|No0.288, Shizhu Road, Tonglu Economic Development Zone, Tonglu City,
Zhejiang Province, 310000 P. R. CHINA
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Testing Laboratory ................. :|Dongguan BALUN Testing Technology Co., Ltd.
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Testing Location..................... :

Room 104, 204, 205, Building 1, No. 6, Industrial South Road, Songshan
Lake District, Dongguan, Guangdong, China

¥ @2 #R/ Name of samples .. :

Rl FE TR S F FE AR
Lithium ion Rechargeable
Battery Module

7547/ Trade Mark:

TRIPL=

POWER

IS/ Model ..o :|HV10230 V2 TME S Ratings: [102.4V, 30Ah, 3.1kWh
FEGIMR oo :1482*472*148mm, HEBKFE, FL) 34.5kg.
Apperance.............c.coonnn. 11482*472*148mm, white black cuboid. Weighs approx. 34.5kg.

FE /R Battery type ........... : | Lithium-ion Battery /2B FEit1, 1P32S

FBEBE B o, | AL B BRI AR DB RAE

Manufacture’s name............... .| SolaX Power Network Technology (Zhejiang) Co., Ltd.

BREFEHIIE o | A IETUNTRIFLF A XA 288 5

Manufacture’s Address .......... :

No0.288, Shizhu Road, Tonglu Economic Development Zone, Tonglu City,
Zhejiang Province, 310000 P. R. CHINA

e =¥l 01 S :
Name of Factory (ies)............ :
HRETHIE :
Address of Factory (ies)......... :
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SolaX Power Network Technology (Zhejiang) Co., Ltd.

A IETUNHIRFZF A A X ATRE 288 S

No0.288, Shizhu Road, Tonglu Economic Development Zone, Tonglu City,
Zhejiang Province, 310000 P. R. CHINA

o T B, FHERFEBAE (XTRREERNEND REMITETH)
ConCIUSION ......oovveieceeerrans :| ST/SG/AC.10/11/Rev.7 Section 38.3 RHEEK,
The sample has passed the test items of UNITED NATIONS
“Recommendations of the TRANSPORT OF DANGEROUS GOODS”
Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 Section 38.3
IR E S BL-DG2250425-301 #5,2022 5 6 B 8 HH AR BL-DG2250425-
B e 11301 IETFE
Remark.......cccocovveineiicienenne, .| This report replaces the BL-DG2250425-301 report, and the report BL-

DG2250425-301 issued on June 8, 2022 is invalid.
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Description and illustration of the

X Large cells and batteries

[ ] Small cells and batteries

[] Primary cells and batteries

sample: X] Rechargeable cells and batteries
DERE | IMEEE | fERE | IWERE | RATE | &ANE | THIER | MEELE
P BRI =i BRI =i BE BE
Par;meter Rated Nominal | Nominal | Nominal | Maximum | Maximum | Limited Cut-off
capacity | voltage Charge | Discharge| Charge [ Discharge| Charge Voltage
Current Current Current Current Voltage
Pl 30Ah 102.4V 25A 25A 30A 30A 116V 9oV
Product
?g;‘l‘ 30Ah 3.2V 30A 30A 30A 60A 3.65V 25V
WATE | HRkS RIS ip=s
Testitem | Sample No. State Remark
 HUETR A ~ .
BO1~B02 - T REBEABTRBRE; -
T1~T5 at first cycle, in fully charged state
B03-B04 T+ RABRERERERS,; _
after twenty five cycles ending in fully charged state
CO1~Co8 —RIEF 50% 7 BRE ; _
at first cycle at 50% of the design rated capacity
T6 T+ FERTEF 50% HERE
C06~C10 | after twenty five cycles ending at 50% of the design -
rated capacity
/ — RIERETR R A
T7 at first cycle, in fully charged state
/ HEREFERS BERE; _
after twenty five cycles ending in fully charged state
C11~C20 —RIEF B2 RS, ]
at first cycle, in fully discharged state
T8 —+ERBEFETERERE.
C21~C30 after twenty five cycles ending in fully discharged —
state
7%/ Remark:
REMRLZELFFRIFEE, SRITNEATREIRERIPEERNVEMARISETD, ZEMX
TR EsTs R (WERRAE ‘B 17) LU TRBNNRE, TXrchdiEsd,
BitAEITEEHE (FERBA “B27),
The battery is not equipped with an overcharge protection device, and is designed to be used
only in the battery composed of equipment with an overcharge protection device. The battery
was only connected to the control box (see sample photo "Picture 1") for charging and
discharging during the preconditioning test. During actual transportation, the battery is
shipped without the control box (see sample photo "Picture 2").

AJRERNA R IBIRHIE
Possible test case verdicts:

R R ARIBEAIZRET o]
- test case does not apply to the test object ............

N/A

HIOFF B EERK

- test object does meet the requirement ...................

P (Pass)

RO R R EER

- test object does not meet the requirement.............

F (Fail)
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Clause Requirement Result Verdict
38.3 $##E3;th / Lithium batteries
38.3.4 M2, / Procedure P
/NBYER B FR AR R 3R A TIR I T.1ET.5, R T.6MT.8RER KRS IMATL T
HYER B AR, IRIRT. 7R LU AR IRIT. 12T .5 A BYR IR BB th2H i
17, BN 7e B aY B4R,
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. -
Tests T.6 and T.8 shall be conducted using not otherwise tested cells or batteries.
Test T.7 may be conducted using undamaged batteries previously used in Tests T.1
to T.5 for purposes of testing on cycled batteries.
T.1: SEEI / Altitude simulation P
MR H B | Test procedure:
RI0 B A BB A N E R D FF R TF 116 FHFIFIZRE(20 £ 5) "CTFEHRED
6/)\BY, -
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at
least six hours at ambient temperature (20 + 5) °C.
PEER / Requirement
MRLER. THR. TR, TREMTEN, H
18344 |BENRBE AT RS EITTREERNTFH
FEHITX—ARATREN0%, FBithFlBMARRFEX
—EK, AXRBEENERTERTFELRBRENIXN
B St B Sth4E MIRERFEER. WKL
Cells and batteries meet this requirement if there is | The test results meet the P
no leakage, no venting, no disassembly, no rupture requirements. See table 1.
and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.
T.2: #rpd / Thermal test P
MiAZ T, | Test procedure:
NI A BB SR BREET72 £+ 2°CHER G TERE LN, HEH
EIRIEEFT-40 £ 2°CHEFHTERELONY, BN RHIHIDEE ZENRAR
38.3.4.2 i8] [Eﬂ FR93053%F, &t%%‘r%i’gi&ﬁ, ?E%Eﬁlqzk, %EJ%FEE ﬁt@’jEE/MIJ EE:}MHEW
1RRE (20 + 5) "CTFFM24/N\EY, XFAEEMAEMA, BETRimtiRER -
1B ZE /DR A12/)7\BY,
Test cells and batteries are to be stored for at least six hours at a test
temperature equal to 72 + 2 °C, followed by storage for at least six hours at a test
temperature equal to - 40 + 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated 10 times,
B3iE Tel: 86-769-22212330 HR%S E-mail: qc@baluntek.com RRhRZA~S Template No.: TRP-DG-UN38.3 (2022-01-01)
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after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 £ 5) °C. For large cells and batteries the duration of exposure to
the test temperature extremes should be at least 12 hours.
FRAEZER / Requirement:
MRTER. TR, A, TRENTEN, FH
Be M B EtAT R ENARBENNTFH
FEHITX—IRA AT REN0%, EBIthFlEMARFRFEX
—EK, AXREENERTERTTE2RERETRIIHI
ER AN EE St MIXERTEEK. W&l
Cells and batteries meet this requirement if there is | The test results meet the P
no leakage, no venting, no disassembly, no rupture requirements. See table 1.
and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.
T.3: #x%h / Vibration P
M Z T, | Test procedure:
Bt A KB FReIH T &, BREEREFRISREME N AR e EfHEE
&Eh. IREHEZBIETKRTY, SEURERIAMEM 7 FiZ&E 200 ffzk, BEF 7 #Z, BE
7915 D, X—IRIEREIN =N EHEENBITRAUNE—FRESHT 12
R, BHRE 30, HP—MRMHRASNSHEER,
TEXTERTUIMZRATIE , X EPE R 127 5o Y8 A B8t 48 (FE st/ AL RSt 4R) , A0
1278 I BB KRV BRI AH (R BY BB SthAR) W B PR AN Al
XFTER A/ NEY R AR : MT7HRZEFFIR, RIFLONIERAINRE, BEIERAE18f# %%,
SAFERIRIERIFTE0.8ZR(BRIE1.62XK), HIGIMEEBSEAIEEIAZE8gn (57
K AN50M2L). K RAIEE RIFE8gNE FIHNER1E N F 200724
38343 | kM M7 HEITA, R5F 1on MBRARE, EESARAT 8 . | _
AERIRIBRIFT 0.8 2R (MR 1.6 2X), FHIEMMEEIRAMREZXE 2gn
(PR 25 k). RRAIIRERRFE 2gn HESMZFIEINF] 200 ko
Cells and batteries are firmly secured to the platform of the vibration machine
without distorting the cells in such a manner as to faithfully transmit the vibration. The
vibration shall be a sinusoidal waveform with a logarithmic sweep between 7 Hz and
200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions
of the cell. One of the directions of vibration must be perpendicular to the terminal
face.
The logarithmic frequency sweep shall differ for cells and batteries with a gross
mass of not more than 12 kg (cells and small batteries), and for batteries with a gross
mass of more than 12 kg (large batteries).
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For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained
until 18 Hz is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total
excursion) and the frequency increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the
frequency is increased to 200 Hz.
For large batteries: from 7 Hz to a peak acceleration of 1g, is maintained unti18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and
the frequency increased until a peak acceleration of 2g, occurs (approximately 25
Hz). A peak acceleration of 2g, is then maintained until the frequency is increased to
200 Hz.
FRAEZER / Requirement:
MRREPINALELER. THS. THEE. LK
HMEE A, HESMAKR BN BMATEE=TFEF
LR F BRI ENIEF R B ER/NFE#HTT
X—IXIeATERERI90%, EBIthH] e 4R BN R S AT E
Ko BXRBENERTEHTFELREREIRNIEE M
el o UHEREAER, DAL
Cells and batteries meet this requirement if there is eI e rm— =)
no leakage, no venting, no disassembly, no rupture requirements. See table 1.
and no fire during the test and after the test and if the
open circuit voltage of each test cell or battery directly
after testing in its third perpendicular mounting position
is not less than 90% of its voltage immediately prior to
this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully
discharged states.
T.4: A / Shock: P
MiAH T, | Test procedure:
R EMAI A R E R R RET IRV L, SRZEESMAREMANAE
TR,
8344 | EBVEOAESBAMERE 150gn MPHSLEIE 6 BRMEEKR ML, T,
REEMNE T RAMIEE 50gn MK ETE] 11 EMHF EKR AT, -
SPEMNERNIEZRATHNRAMREERRTEMARNRSE, VB AR
EFEEtE] 6 25, KAUEEMAERIRK RIS 11 2T
S B EMANTE =" EAAEENEMHBARESUNERSRER=R
i, BEEORARESZRhE, BHET 18 Kb,
B3iE Tel: 86-769-22212330 HR%S E-mail: qc@baluntek.com RRhRZA~S Template No.: TRP-DG-UN38.3 (2022-01-01)
M3k Web: www.titcgroup.com  #ik: TARBAREHMEEX T FE 6 5 145 104, 204, 205 % T3 PageNo. 6 / 18

Add: Room 104, 204, 205, Building 1, No. 6, Industrial South Road, Songshan Lake District, Dongguan, Guangdong, China




iR&4S / Report No.: BL-DG2250425-301(G1) GI'OUD

ST/SG/AC.10/11/Rev.7 Section 38.3

81 PEER MXLER HIE
Clause Requirement Result Verdict
Battery Minimum peak acceleration Pulse duration
150 gnor result of forrmula
_ [r100850
Small batteries Acceleration(g,) = \'I( mass*] & 1ms
whichever is smaller
50 guor result of forrnula
_ I/ 30000
Large batteries Acceleration(g, ) = ’n,'l(mss *] 11 ms
whichever is smaller
* Mass is expressed in kilograms.
Test cells and batteries shall be secured to the testing machine by means of a rigid
mount which will support all mounting surfaces of each test battery.
Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g, and
pulse duration of 6 milliseconds. Alternatively, large cells may be subjected to a half-
sine shock of peak acceleration of 50 g» and pulse duration of 11 milliseconds.
Each battery shall be subjected to a half-sine shock of peak acceleration depending
on the mass of the battery. The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The formulas below are provided to
calculate the appropriate minimum peak accelerations.
Each cell or battery shall be subjected to three shocks in the positive direction and
to three shocks in the negative direction in each of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks.
TRAEZER / Requirement:
MRTER. TR, TR, TRENTEA, FF
Be Mt EtAT e ARBENNTFH
EHITX—IN AT ERN0%, HBithFlE AR &IX
—EK, AXREENERTERTTE2RERERIHIL
B Sth AN B Sth4H MIXERFEER. WKL
Cells and batteries meet this requirement if there is | The test results meet the P
no leakage, no venting, no disassembly, no rupture requirements. See table 1.
and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.
T.5: 4MEBXEER / External short circuit: P
38.3.45 Iy / Test procedure: i
X FRPN e ak EEthil, Mila— B EREE, AT NEREEREIHIN
B3iE Tel: 86-769-22212330 HR%S E-mail: qc@baluntek.com RRhRZA~S Template No.: TRP-DG-UN38.3 (2022-01-01)
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IRERE 57 £ 4°Co XEXNEIMKIAZHUR T Bt a0 B th BRI A/ NANIR I, ST F XD
BRI N LUHMENIE R, MTTEHITXMAL, N/NBY Al A rE s H By S BR Y
BN ZED 6 /BT, ABEMA/ N MR REEEIN E D 12 /1B, fAfS, BEE
HLHNTE 57 + 4°C FHETEZRINEENT 0.1 BIBAVIFERR 5o

X—FERRF N B AN R ERI R 57 +4°C G4 E D 1 /Y, HEKR
BEMANER MM RERBEEIHE PR &S RARN 9 2 —H &R
RFzEE,

MR RAVEEN /RS TIRRERE,

The cell or battery to be tested shall be shall be heated for a period of time
necessary to reach a homogeneous stabilized temperature of 57 + 4 °C, measured
on the external case. This period of time depends on the size and design of the cell
or battery and should be assessed and documented. If this assessment is not
feasible, the exposure time shall be at least 6 hours for small cells and small batteries,
and 12 hours for large cells and large batteries. Then the cell or battery at 57 + 4 °C
shall be subjected to one short circuit condition with a total external resistance of less
than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery
external case temperature has returned to 57 + 4 °C, or in the case of the large
batteries, has decreased by half of the maximum temperature increase observed
during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient
temperature.

FRAEZER / Requirement:

MRIFREARBLL70°C, HAFERBIEF KA
OE6/NBYARTARA. TTIRH, TTiok, EBAFEmA Mt E R ESER, NEL
BT S AINE K,

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire within
six hours after this test.

The test results meet the P
requirements. See table 1.

T.6: & / HE / Impact / Crush: P

MiAH T, / Test procedure:

BHERATERRNT 18.0 EXRHNERAZEM)

&1 XBHERIENEIGHBE (4] 18650 BEEIEZZE 18.0mm).

SE B St 3% 7T £ EESHTE THB YRR E L. — 1R 316 BRI IR,
38.34.6 |miEEi2 15.8 K401 XK, KEZED 6 EX, REMRKBHRT, MoEZK
£, B— 0.1 FE+01 FHMEEM 61 + 2.5 EXSHEEIMEMIREZIL,
FER—NERa RN, WEAEER DS/ \OEENE KM, EEHN
EREEATIISEEAS KT REES 90 EET.

ESERNAE, NS PIBRETITHSERER D ONER 15.8 £ 0.1 =
KTHMEFMONMES, S RES—RiES,
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Verdict

Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)

NOTE: Diameter here refers to the design parameter (for example the diameter of
18650 cells is 18.0 mm).

The sample cell or component cell is to be placed on a flat smooth surface. A15.8
mm = 0.1mm diameter, at least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is to be placed across the centre of
the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at
the intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical
track or channel used to guide the falling mass shall be oriented 90 degrees from the
horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface
and perpendicular to the longitudinal axis of the 15.8 mm = 0.1mm diameter curved
surface lying across the center of the test sample. Each sample is to be subjected to
only a single impact.

Mt F T, | Test procedure:

FEERTEER. 8%, Bm/ANEMMNER/NT 18.0 2XKMEFAZE )

&1 XENBERIEERITEH (U 18650 SR EZEZE 18.0mm)o

Rt a ot B E R N FEZ B E, FEAEZRHMA, 85— Mt
AURERLN 1.5 R/, BrEFS#HT, BEFHIUT=MERZ—:

(a) HEMNZIEES _EBIESIEREI13 kN £0.78 kN;
(b) BBSEBETEZE/I100MV;
(c) BOEESRESHELEN50%3 U Lo

—BRFRARES. BETE 100 2RHESL, SBHETEEEREERN 50%,
BORIRRBRIE 7o

B RERENN MR —EEE, AIN/AEDRE NN MAEMEREHE,
R E MY M S A E B RV 75 R hEE.

BMEMRER—REE . HEREHFANEBMNE 6 VN, RN ERZARHSH
iR 2 Y Bt B T A BRI AT,

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18.0 mm in diameter)

NOTE: Diameter here refers to the design parameter (for example the diameter of
18650 cells is 18.0 mm).

A cell or component cell is to be crushed between two flat surfaces. The crushing
is to be gradual with a speed of approximately 1.5 cm/s at the first point of contact.
The crushing is to be continued until the first of the three options below is reached.
(&) The applied force reaches 13 kN + 0.78 kN;

Example: The force shall be applied by a hydraulic ram with a 32 mm
diameter piston until a pressure of 17 MPa is reached on the hydraulic ram.
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or
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more, or the cell is deformed by at least 50% of its original thickness, the pressure
shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side.
A button/coin cell shall be crushed by applying the force on its flat surfaces. For
cylindrical cells, the crush force shall be applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test
sample shall be observed for a further 6 h. The test shall be conducted using test
cells or component cells that have not previously been subjected to other tests.

PEER / Requirement:
NRINFTREARET 170°C, HEFERILIZRRIAE | MIRERFEER. WER2,
& 6 /NEYATREA. TR, Tk, BithFEmARIRT | The test results meet the
BERMEK, requirements. See table 2.
Cells and component cells meet this requirement if
their external temperature does not exceed 170 °C and [XFE Crush
there is no disassembly and no fire during the test and [J#&® Impact
within six hours after this test.

38.3.4.7

T.7: &% H / Overcharge:

N/A

Mt H T, | Test procedure:

FHEBEREREHRNNEAESRTEERNIRE. &Rl BENFHEN T

R

(a) HIEBHBRNAFTEBERNAT18VE, R/NAEBEENEEMRAFTHHBERN2
B 22VRE PRE/IME,

(b) FIEEENNFTEBREAT 18R, /NAEBENERATTEBERN1.2
fHo

RPN RRRE T T, #TIHATEIN A 24 /B,
The charge current shall be twice the manufacturer's recommended maximum
continuous charge current. The minimum voltage of the test shall be as follows:

(@) When the manufacturer's recommended charge voltage is not more than 18V,
the minimum voltage of the test shall be the lesser of two times the maximum
charge voltage of the battery or 22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the
minimum voltage of the test shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be

24 hours.

PREZEXR / Requirement: O B R T TR
FEEHANIEIR T RRMIRGE 7 KNTMIE, [Pk, AEHREH.
LA, BIRFEARMENR, The samples are not
Rechargeable batteries meet this requirement if there | subject to the requirements
is no disassembly and no fire during the test and within | for the absence of

seven days after the test. overcharge protection.

N/A
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RE4S / Report No.: BL-DG2250425-301(G1)

Group

ST/SG/AC.10/11/Rev.7 Section 38.3

=z
g7
Clause

FRAEZER MR

Requirement Result

HE
Verdict

38.3.4.8

T.8: RHILER / Forced discharge:

P

MR F B | Test procedure:

BTEMYEFEEETS 12 AERERBRTELSEAFTHSHAENZA
TR ER B RIS 1 T 9R IR ER,

BEIAR/NMEFEBEREEARTSIXNEMEE, TRSHAENRERR. XE
EHFHITIREINE, MENE(N)NETHIESEMRUFIBIRNEBR(ZE).

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the
initial test current (in Ampere).

TRAEZER / Requirement:

JREEME e R R INTE IR I S P AIRI S 7 RNFE
FRIR, TEN, FSEENR, MALERFTEERK. W&R4o
Primary or rechargeable cells meet this requirement if| The test results meet the
there is no disassembly and no fire within seven days of | Féquirements. See table 4.
the test.
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RE4S / Report No.: BL-DG2250425-301(G1)

Group

KMLER | Testing Results

#£1: A% 1-i4% 5/ Table1: T1-T.5 P
Wi 5:
T U GNERXTES
S S EE | S TR USB e == N
'Jllj_ﬁtt11'. 'ZE%M %Jﬁtt 22 g /q:j"ﬁl MR 3: #xsh | WK 40 HE | Test5:
est 1. Altitude estz. Therma Test 3: Vibration| Test 4: Shock | External
simulation test
Short
RIenT | IX5LE] Circuit
ﬁuZ: e FBIE 1305 8 IS8R IS8R IS8R
Y%= | Mass ocv E/A e E/A e EAALe EALe
Sample | prior to | priorto| . | BIFBME = | AIEE = | BIEBE = | AIEBE |
No. test test fﬁge Voltage ;H\i Voltage ;H\i Voltage ;H\i Voltage | &EaE
(kg) (V) - after - after - after - after Max.
Mass Mass Mass Mass
test/ test/ test/ test/ Temp.
loss loss loss loss
o Voltage 0/ Voltage o Voltage o Voltage (°C)
(%) prior to (%) prior to (%) prior to (%) prior to
test test test test
(%) (%) (%) (%)
BO1 3450 | 106.4 |{0.000| 100.00 |0.029( 99.15 |0.000| 100.00 |0.000| 100.00 57.5
B02 34.53 | 106.5 {0.000| 100.00 |0.029| 98.97 |0.000| 100.00 |0.000| 100.00 57.9
B0O3 34.48 | 106.5 {0.000| 100.00 |0.029( 99.06 |0.000| 100.00 |0.000| 100.00 57.2
B04 34.51 | 106.1 [0.000| 100.00 [{0.029| 99.15 |0.000| 100.00 |0.000| 100.00 57.7
%% / Remark:
Wik -5 41 TRk, BHS. A, TRRULTEAIAR; REHK/NT 0.1%.
Test 1-Test 4: No leakage, No venting, No disassembly, No rupture and no fire; Mass loss <0.1%.
Mk 5: TR, TRARMEEAINR; FTERERBE 170 °Co
Test 5: No disassembly, no rupture and no fire; external temperature does not exceed 170 °C.
B3iE Tel: 86-769-22212330 HR%S E-mail: qc@baluntek.com RRhRZA~S Template No.: TRP-DG-UN38.3 (2022-01-01)
M3k Web: www.titcgroup.com  #ik: TARBAREHMEEX T FE 6 5 145 104, 204, 205 % TiF5 Page No. 12 / 18

Add: Room 104, 204, 205, Building 1, No. 6, Industrial South Road, Songshan Lake District, Dongguan, Guangdong, China




RE4S / Report No.: BL-DG2250425-301(G1)

Group

KMLER | Testing Results

* 2: A% 6/ Table2: T.6 L[] &£ / Impact X $fE I Crush P
B RRS HIERTEBE KHEZ=EE(C) LTS

Sample No. OCV Prior to test (V) External Peak temperature(°C) Results
CO1 3.305 244 P
Co02 3.301 25.0 P
Co03 3.301 25.2 P
Co4 3.295 24 .1 P
C05 3.302 249 P
Co06 3.298 25.2 P
co7 3.301 24.0 P
Cco8 3.303 24.8 P
C09 3.301 25.3 P
C10 3.300 24 .1 P

#&3F / Remark:

ThRE. THREMTENIR; REEERBE 170 °Co

No disassembly, no rupture and no fire; external temperature does not exceed 170 °C.

% 3: Mk 7 ZFH / Table3: T.7 Overcharge N/A

FEEIE[E / Charge voltage (V) |- FEEESR / Charge current (A) |- -

B mims HERIEBE (V) MR LES
Sample No. [ OCV Prior to test (V) Phenomenon Results
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KMEER / Testing Results

* 4: ik 8 5&HIRLEE / Table4: T.8 Forced discharge P
Sormte o 1% / Phenomenon Resuts
C11 ThR{E, FTk2:A | No disassembly, no fire P
C12 ThR{E, FTk2A | No disassembly, no fire
C13 ThR{E, FTk2:A I No disassembly, no fire P
C14 ThR{E, FTk2:A | No disassembly, no fire P
C15 ThR{E, FTk2:A I No disassembly, no fire P
C16 ThR{E, FTk2:A I No disassembly, no fire P
c17 ThR{E, FTk2:A I No disassembly, no fire P
Cc18 TfEk, Fie:A / No disassembly, no fire P
C19 TfEk, FieA [ No disassembly, no fire P
C20 TfR{R, FieA / No disassembly, no fire P
c21 TRk, Tiek / No disassembly, no fire P
c22 TRk, Tiek / No disassembly, no fire P
C23 TfR{R, FieA / No disassembly, no fire P
C24 TRk, Tiek / No disassembly, no fire P
C25 Tf#{k, FTikeA / No disassembly, no fire P
C26 TfR{R, FieA / No disassembly, no fire P
cz7 TRk, Tiek / No disassembly, no fire P
C28 TfR{R, FikeA / No disassembly, no fire P
C29 Tf#{k, T2 A / No disassembly, no fire P
C30 Tf#{k, T2 A / No disassembly, no fire P
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M3k Web: www.titcgroup.com  #ik: TARBAREHMEEX T FE 6 5 145 104, 204, 205 % TiF5 Page No. 14 / 18

Add: Room 104, 204, 205, Building 1, No. 6, Industrial South Road, Songshan Lake District, Dongguan, Guangdong, China
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H Bl R/ Sample Photos

E 1 BEEEHZNRA

Picture 1 Photo of the battery connected to the control box

E 2 AIFEEiEE FE MR ANE

Picture 2 Side view of Lithium ion Rechargeable Battery Module
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R4S / Report No.: BL-DG2250425-301(G1) GI'OUp

H Bl F/ 1 Sample Photos

E 3 A EE FREMEATE
Picture 3 Back view of Lithium ion Rechargeable Battery Module

I

El 4 P]7EREE 7B MRA 7R E OMER O
Picture 4 Lithium ion Rechargeable Battery Module charge-discharge ports and communication ports
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H Bl F/ 1 Sample Photos

Ay N

& 5 BSlimER
Picture 5 Side view of cell

E 6 AI7EEB s FRMISEATRE
Picture 6 Label of Lithium ion Rechargeable Battery Module
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= BH
Statement

1 ARREFRIELVOBRFE. BEHEMNQEYR, WIREFHNAEEERN
RENERRD. BERPNMEHREEZMERBUMERNT,

The laboratory guarantees the scientificity, accuracy and impartiality of the test, and is

IIH+

X, BFFR

\7

responsible for all the information in the report, except the information provided by the
customer. The customer is responsible for the impact of the information provided on the

validity of the results.

2. RIEZRBIAE CMAMRENIRE, TEBWNHLSAVIERER,
The report without China inspection body and laboratory Mandatory Approval (CMA) mark

has no effect of proving to the society.

3. A CNAS WHARIRHIKRE, WAt B AEIARTEE R,

For the report with CNAS mark, the items marked with "%" are not within the accredited

scope.
4. BIRERATH, TRNVMMEAREFEN, KRMFVELVEBAENIREET A
- 8
This report is invalid if it is altered, without the signature of the testing and approval

personnel, or without the “inspection and testing dedicated stamp” or test report stamp.
5. BEMFmAVAN, SIEMSERNTZEHFmB Mo

The test data and results are only valid for the tested samples provided by the customer.
6. REAXLBREFAEARE, FEHHEFERS

This report shall not be partially reproduced without the written permission of the laboratory.

7. WINAREERI, AIRBRERSEE 30 RAMAKLKERIF, BEATRIE,

Any objection shall be raised to the laboratory within 30 days after receiving the report.

RELER-
--END OF REPORT--
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